

QUESTION

1. A patient with a long history of rheumatoid arthritis (RA) is admitted to the hospital with a severe exacerbation of the disease. The patient is currently on chronic low-dose prednisone. The patient's primary care physician has prescribed a course of intravenous (IV) methylprednisolone. The patient is also on chronic low-dose aspirin for cardiovascular risk reduction. The patient's current medications are listed in the table below.

| Medication | Dose | Frequency |
|---------------------|--------|------------|
| Aspirin | 81 mg | PO QD |
| Hydrochlorothiazide | 25 mg | PO QD |
| Metoprolol | 50 mg | PO BID |
| Warfarin | 5 mg | PO QD |
| Chlorzoxazone | 250 mg | PO QID PRN |

2. The patient is also on chronic low-dose aspirin for cardiovascular risk reduction. The patient's current medications are listed in the table below.

| Medication | Dose | Frequency |
|---------------------|--------|------------|
| Aspirin | 81 mg | PO QD |
| Hydrochlorothiazide | 25 mg | PO QD |
| Metoprolol | 50 mg | PO BID |
| Warfarin | 5 mg | PO QD |
| Chlorzoxazone | 250 mg | PO QID PRN |

3. The patient is also on chronic low-dose aspirin for cardiovascular risk reduction. The patient's current medications are listed in the table below.

ANSWER



4. The patient is also on chronic low-dose aspirin for cardiovascular risk reduction. The patient's current medications are listed in the table below.